
 

 
 

National Transportation Safety Board 

 

Office of Marine Safety 

Washington, D.C. 20594 

 

 

Group Chairman’s Factual Report 

 

 

 

 

 

 

 

DUKW 34 - Caribbean Sea 

Allision 

 

 

  

Engineering Group 



Engineering Factual Report    DCA-10-MM-025 

 

Page 2 of 34  March 7, 2011  
 

Contents 
1. Accident Information ...................................................................................................................................... 3 

2. Engineering Group .......................................................................................................................................... 3 

3. Summary ......................................................................................................................................................... 4 
[...]
Safety Director has reviewed all procedures for the 2011 operating season and has 

made site audit visits of all RTDI locations. Additionally, RTDI named a specific 

―safety representative‖ at each location to be a forward point of contact for any 

safety issues. 

4.7.2.14.1. The proficiency levels of mechanics that had the most contact with APV 

before the accident were evaluated. One mechanic did not possess competencies 

and commitment that met the standards of RTDI. He was given additional training in 

both technical and professional areas. He did not progress satisfactorily and his 

employment was terminated.  

 

 

4.7.3. K-Sea Transportation.  

4.7.3.1. Training seminars. Held training seminars for vessel crewmembers 

where duty distraction was stressed.  

4.7.3.2. Policy reviews. Reviewed various safety policies, including cell phone 

policy, watchstanding policy, and others. K-Sea updated its cell phone policy to 

prohibit use of personal cell phones while on duty. 



Engineering Factual Report    DCA-10-MM-025 

 

Page 26 of 34  March 7, 2011  
 

4.7.3.3. Safety review. K-Sea hired a consultant to observe the company’s 

movement of the barge and to make safety recommendations. 

4.7.3.4. Contract modification. The city modified its contract with K-Sea to 

required that the tug boat be opereated from the upper wheelhouse when towing a 

light barge. 

3/7/2011

X T. K. Roth-Roffy

Thomas K. Roth-Roffy, P.E.

Engineering Group Chairman  

 

 

 

 

  



Engineering Factual Report    DCA-10-MM-025 

 

Page 27 of 34  March 7, 2011  
 

Appendix 1. Report of Findings from Initial Examination of DUKW 34 
The following observations were made by the engineering group after the APV was salvaged and set on shore 

at the Coast Guard Sector Delaware Bay facility on July 9, 2010 (figure 9). 

Operating Station and Passenger Cabin 

Item Condition found 

Ignition switch Off 

Drive gear selector Neutral 

Port vent door closure shut (up position) 

Starboard  vent door closure open (down position) 

Main engine hood closed, handle deployed 

Battery switch (fire wall) position  2 (#2 battery on) 

CO2 main bottle not energized 

CO2 portable by driver not energized 

CO2 portable at stern not energized 

Engine kill switch (CO2 activated) up, not deployed 

Fire detector audible switch off 

Cabin heater valves in bilge and eng comp Closed 

Choke closed position 

Hand throttle Closed 

Navigation lights Off 

Head lights Off 

Fuel pump switch main on 

Doom lights switch Off 

Mileage odometer 028322 

Engine hours 4681.9 

Higgins pump: chain drive attached 

Pull handle propulsion selector (by left side 
of master chair) 

set on propeller 

Emergency break: Off 

300 amp fuse: intact/installed 

Batter cover (cabin): Installed 

Side curtains release (p/s): intact, not pulled 

3 fire buckets  in place 

Road side emergency equipment  locker  Intact 

Life rings over master position  in place, stern attached but 
deployed during salvage 

Wheel chair (ADA) not used 

PFDs on board (not necessarily in place) 8 adult, 23 children 

Red knob starboard side fwd door latch closed, door open 

First aid kit on board 

Mariner radio hand mike Free 

Passenger mirror Attached 

VHF radio antenna Intact 



Engineering Factual Report    DCA-10-MM-025 

 

Page 28 of 34  March 7, 2011  
 

Kenwood stereo remote control Installed 

AED (Defib) kit in place 

Stern passenger ladder Closed 

Stern and side doors closed, sealed 

Shaft propeller stern tube seal intact, double clamped 

Normally on switch (by prop/road drive 
yoke) 

Intact 

Rudder cables (primary/aux) intact. APV partially maneuvered 
to move to maintenance facility 

Aux steering handle in place 

Side curtains: in rolled position p/s 

 

Engine Bay Status 

Item Status 

  

Radiator cap Missing 

All belts in place 

Radiator fan/shroud in place 

Engine oil dip stick in place 

Battery in place, leads attached and 
covered 

300 amp fuse Intact 

Heat sensor stbd side wall in place 

Vapor detector starboard in place 

Headers Wrapped 

Steering pump cap in place 

Keel cooler valves port open 

Heater valves starboard Closed 

Distributor and plug leads Attached 

Flex fuel lines Intact 

Eng comp fuel shut off pull in open position 

Emer hood closure Intact 

Fwd bow hatch door closed and latched 

Engine hatch rubber seals Attached 

 

Exterior Walk around 

Item Status 

Stbd side fuel fill cap in place 

2 emer towing bridles in place 

Exhaust guard in place 

Bow mirror Intact 



Engineering Factual Report    DCA-10-MM-025 

 

Page 29 of 34  March 7, 2011  
 

Full passenger load stern markers Attached 

3 rudders and prop Intact 

 

Plaques and certificates observed: 

 Op blower  3 min 

 Emergency drills 

 COI (Mar 12, 2014) 

 Oil discharge 

 Marine distress 

 Emergency vent pull p/s 

 Emergency hood closure  

 Fuel shut off valve labeled 

 Heat sensor box 

 High water bilge alarm 

 Emergency comp heat sensor box 

 High water alarm  

 Discharge of garbage 

 Fire suppression instructions 

 CO2 warning 

 Windshield down 

 PA Omnibus (5-11) OB-75610 (license plate) 

 PA 3930 CS (state boat registration) 

 PD Dot Certificate (# 233700), expires Dec 31, 2010  

 PD Dot Certificate (#300538), expires Mar 31, 2012  

 



 

 
 

Appendix 2.   Photographs 
 

Figure A-2- 1. Salvage operation - DUKW 34 being raised from river bottom. ..................................................... 32 

Figure A-2- 2. Initial examination of DUKW 34 on day of salvage. Photo by the Coast Guard. ............................ 33 

Figure A-2- 3. View of forward part of engine compartment, DUKW 34. Gold arrow indicates missing pressure 

cap at surge tank. .................................................................................................................................................. 33 

Figure A-2- 4. Examination of radiator from DUKW 34. Gold arrow shows water hose connected to lower end of 

radiator for water flow test. .................................................................................................................................. 34 

 

 

 

 

Figure A-2- 1. Salvage operation - DUKW 34 being raised from river bottom. 

 



Engineering Factual Report    DCA-10-MM-025 

 

Page 31 of 34  March 7, 2011  
 

 
Figure A-2- 2. Initial examination of DUKW 34 on day of salvage. Photo by the Coast Guard. 

 

 

Figure A-2- 3. View of forward part of engine compartment, DUKW 34. Gold arrow indicates missing pressure cap at surge tank. 

 



Engineering Factual Report    DCA-10-MM-025 

 

Page 32 of 34  March 7, 2011  
 

 

Figure A-2- 4. Examination of radiator from DUKW 34. Gold arrow shows water hose connected to lower end of radiator for water flow 
test. 

 

 

  



Engineering Factual Report    DCA-10-MM-025 

 

Page 33 of 34  March 7, 2011  
 

Appendix 3.  Wastewater Processing Technical Description47 
 

The Northeast Water Pollution Control Plant is a secondary treatment facility. At a capacity of 210 million 
gallons/day (420 MGD wet weather) it is the largest of Philadelphia’s three wastewater treatment plants. It treats 
domestic and industrial wastewater from the northeast section of the city and from some of the surrounding 
suburbs 24 hours/day. 

Under the Clean Water Act, the City of Philadelphia is mandated to treat the wastewater to certain standards as 
dictated in their National Pollution Discharge Elimination System (NPDES) permit. While there are many 
parameters which must be met in their NPDES permit, the two primary parameters are 5 day carbonaceous 
biochemical oxygen demand (CBOD5) and suspended solids- essentially the pollutants that are to be kept out of 
the Delaware River. 

Wastewater treatment is a biological and physical process. Ideal conditions are created for the bacteria to help 
clean up the wastewater and then settle the solids out. Those solids are called "sludge" or "biosolids.‖ 

The treatment process is as follows: 

1) Preliminary Treatment. 
a) removal of trash (plastic bottles, leaves, branches, snack containers, cans, and what not) through bar 

screens 
b) removal of inorganics called "grit", basically sand, through detritor basins (a settling tank) 

2) Primary Treatment- easily settled organic solids are settled out and collected at the bottom of the tanks. 
These solids are primary sludge and average 3 - 5% solids. This sludge is pumped to anaerobic digesters. 
What floats on the tanks (oils & greases known as "scum") is also removed and pumped to scum 
concentration tanks. 

3) Secondary Treatment. 
a) Aeration Tanks- bacteria are fed air and kept in suspension as they flow through the process eating the 

pollutants and getting fatter  
b) Final Sedimentation Tanks- the bigger fatter bacteria/solids settle and are collected at the bottom of the 

tanks. These solids (secondary sludge) are typically less than 1% and are pumped to sludge thickening 
tanks prior to being pumped to the anaerobic digesters. There are also oils & greases, albeit not as 
much, which float on the top of the tanks and are pumped to the scum concentration tanks. 

4) Disinfection- the effluent from the final sedimentation tanks is disinfected w/ sodium hypochlorite prior to 
discharge to the Delaware River . 

The solids train: 

As previously mentioned, secondary sludge needs to be thickened. At Northeast, this occurs in Dissolved Air 
Floatation Tanks. Suffice it to say that they thicken the sludge to an average of 3 - 4 % solids. This thickened 
secondary sludge meets up w/ the primary sludge and is pumped to the anaerobic digesters. The digesters 
stabilize the sludge by taking advantage of two types of bacteria- acid formers and methane formers. The 
methane formers eat the acid formers and produce methane gas (about 60-65% methane, the rest being CO2, 
H2S, etc). The methane is used as fuel for the boilers that heat some buildings as well as maintain the digester 
temperatures at approximately 98 degrees F. The detention time in the digesters is about 18 days while it takes 
approximately 6-8 hours to get from the influent of the plant to the river. Digested sludge (now at 2-3% solids) is 
fed to 1 of 2 storage tanks (sludge transfer tanks) from which the sludge is pumped to the barge. While pumping 
the tankerman for the towing company monitors the levels in the barge and insures that the barge fills as it 
should and of course does not get over filled. The barges transport about 900,000 gallons of sludge to PWD's 
Biosolids Recycling Center (BRC) pier 6-7 times per week. The pumps on the barge are used to pump out the 
sludge to 1 of 3 storage tanks at BRC. 

From these tanks sludge is pumped to centrifuges which dewaters it to around 30% solids. This material, sludge 
cake, is land applied in controlled agricultural applications in PA, MD & VA, used in strip mine reclamation and 

                                                            
47

 This information was provided by the Deputy Commissioner, Operations, City of Philadelphia Water Department, in an email dated August 
30, 2010.  



Engineering Factual Report    DCA-10-MM-025 

 

Page 34 of 34  March 7, 2011  
 

sometimes land filled. As part of the upgrade of the Northeast Plant, the City decided in the early 1980's to 
centralize the sludge dewatering process in southwest Philadelphia. Northeast Plant is in a residential 
community with homes literally at its front gate. Sludge processing can be quite odorous so moving it down to 
southwest Philadelphia away from residents seemed to be a good idea. Barging, trucking and a pipeline were 
evaluated as possible methods to transport the sludge. Barging was determined to be the most cost effective 
and environmentally responsible solution. Thus, 2 barges were designed and constructed. The solids that enter 
the City’s wastewater treatment plants go one of two places, out to the river or to BRC. For obvious reasons the 
City’s goal is to get as much to BRC as possible. When we cannot barge on a regular basis, there are problems 
on the river which delay transporting a barge to or from Northeast or problems with the towing company or 
barges which preclude moving the barges, the City has to get creative in storing the solids at the treatment plant 
in a way that does not cause them to washout to the river. Because the treatment plant has to take whatever 
flow gets to it, this can be quite challenging when it rains and the flows drastically increase. Methods the City 
employed in July included letting the sludge levels in the primary tanks build up more than usual and thereby 
pumping less often to the digesters. With the warm water and ambient air temperatures, this caused the sludge 
to turn more septic, which in turn caused odor problems in the community. The treatment plant also put some 
out of service tanks in service to spread the load. The secondary sludge concentrations were also increased. 
This put us in a very precarious position, especially if it rained. The condition of Dissolved Air Floatation tanks 
degraded causing solids to be recirculated to the head of the plant, further contributing to the odor problem. The 
sludge transfer tanks were operated at higher elevations than normal to increase storage. This caused some 
back ups in the digesters. These various techniques of "hiding" solids can only occur for so long. The City was 
able to deal with the flow problems through good fortune and the creativity and resourcefulness of those 
overseeing the treatment process. 


